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Ref. No.:42/077/078 Date : 2077/11/10
WATER ABSORPTION TEST
Company Name: InnoCSR Nepal Pvt. Ltd. Report No: 7711MTL028
Material: InnoCSR Nepal Bricks
Description Unit S1 S2 S3 Remarks
Dry weight of specimen (W1) gms| 28345 2488 2503.5
Wet weight of specimen (W2) ms | 3275.00 | 2913.50 | 2932.00
Water absorption =(W2-W1)/W1*100 % 15.54% 17.10% | 17.12%
Avg. water absorption % ' 16.59%

Material supplied By: Inno CSR Nepal Pvt. Ltd. Dated :- 2077/11/07
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